


CUSTOMER: Machine Guard & Cover Co.
6187 136th Avenue
Holland, MI 49424
USA

ATTENTION: Steven Van De Wal
P.O. # 1343
Smithers Job # F38793BS-0022G

SUBJECT: TEST REPORT
The above mentioned firm submitted (1) sample for testing identified as


- MD blue ABS

TESTING: Notched Izod Impact Resistance ASTM D256-10



APPROVED BY:
Jeff Marek
Test Engineer
Smithers Rapra, Inc.
Akron Laboratories

JM/eec



REVIEWED BY:
Christine Domer
General Manager
Smithers Rapra, Inc.
Akron Laboratories

The information herein is privileged and intended only for the use of addressee. If you have received this communication in error, please notify us immediately and you are hereby notified that copying or distribution of this communication is prohibited. The results reported herein relate solely to the materials tested and the methods described herein. This test report shall not be reproduced, except in full, without approval of Smithers Rapra, Inc. If there are to be any corrections to this report, they will be made in a supplemental report indicated by a revision date. Uncertainty budgets are available upon request, where applicable.

ASTM D256-10
Notched Izod Impact Resistance*

Test Date: 11/14/17 – 11/21/17
Test Temperature: 41°F

Sample ID: MD blue ABS

Specimen #	Break Type	Impact St (ft.lbs./in.)
1	Hinge	2.8
2	Hinge	2.9
3	Hinge	2.8
4	Complete	2.8
5	Hinge	2.8
	Average	2.8

*Testing has been outsourced and not performed by Smithers Rapra, Inc.